
1

Ersatzteilliste

Replacement Parts

Änderungen in Konstruktion und Ausführung vorbehalten
We reserve the right to change the construction and specification

Symbolische Darstellung
Symbolic Illustration

Auflage 09/2017
Edition  09/2017

Blatt 3347
Page 3347

Po
s. 

N
r.

Po
s.n

o.

Ar
t.-

N
r.

Ar
t.n

o.

Pr
ei

sg
ru

pp
e

Pr
ic

e 
br

ac
ke

t

Beschreibung
Description

36004 DR BR 80

19

18

1

16

19

14

13

6

11

15

7 8

345

9

1 Motor
Motor                         

85129 28

2 Schraube M1,6X3 mm  
Screw M1,6X3 mm             

85658 3

3 Schneckenzahnrad Z=22/12 M=0,3 
Worm gear wheel Z=22/12 M=0,3

86482 4

4 Zahnrad Z=20/15 M=0,3    
Gear wheel Z=20/15 M=0,3 

86504 5

5 Zahnrad Z=16 M=0,3 
Gear wheel Z=16 M=0,3

86506 3

6 Steckplatine   
Plug-in pcb               

87829 12

7 Puffer rund flach 
Buffer round flat                 

107658 5

8 Puffer rund gewölbt  
Buffer round curved              

107659 5

9 Drahtlampe T3/4 16V 30mA    
Bulb with leads  T3/4 16V 30mA 

108616 8

10 Kupplungskammer 
Coupling reception

109331 3

11 Kupplungsdeckel  
Coupling cover              

109332 3

12 TT Profi Steckkupplung 
TT Profi clip-in coupling      

130090 6

13 Grundrahmen  
Basic frame                 

109994 13

14 Traverse  
Traverse                    

109995 3

15 TS-Fenster-Lichtleiter  
Part set window-light conductor

109996 10

16 Motorplatine kpl.
Printed circuit board complete             

109999 16

17 Lichtleiterabdeckung  
Light conductor cover        

110011 3

18 Achsensatz 
Axle set                   

110226 17

19 GF-Schraube M1,6X4 mm  
Self-tapping screw M1,6x4 mm         

114850 3

20 Gehäuse kpl. Betr.Nr. 80 004
Body ass. loco no. 80 004

140999 27

17

Best. Nr. 8036004930
Order no 8036004930

10

20

2

12



2
2

Symbolische Darstellung
Symbolic Illustration Ersatzteilliste

Replacement Parts

Po
s. 

N
r.

Po
s.n

o.

Ar
t.-

N
r.

Ar
t.n

o.

Pr
ei

sg
ru

pp
e

Pr
ic

e 
br

ac
ke

t

Beschreibung
Description

1 Schraube M1,6X14 mm  
Screw M1,6x14 mm           

85729 3

2 TS-Fahrwerk  
Part set chassis           

109997 9

3 Getriebeboden-Kontalthalter 
Gear bottom-Contact support

109998 7

4 Radsatz kleines Gewicht 
Wheelset small weight                 

110002 9

5 Radsatz großes Gewicht
Wheelset big weight 

110003 10

6 Kuppelstange li. rot bedruckt  
Coupling rod left red printed 

110004 7

7 Kuppelstange re. rot bedruckt  
Coupling rod right red printed  

110005 7

8 Radkontaktsatz
Wheel contact set

110006 7

9 Bolzen f. Treibstange   
Bolt for driving rod

110010 3

10 Radsatz kleines Gewicht     
Wheelset small weight             

110225 9

11 TS-Zylinderblocksteckteile
Part set cylinder block plug-in parts

110227 7

12 Steuerung rechts
Reversing gear right   

141239 18

13 Steuerung links  
Reversing gear left               

141240 18

3 11

1

13 12

6

7

99

5 4 10

8 2

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei Ihrem Fachhändler 
oder Ihrer Landesvertretung.
Spare parts can be ordered directly at www.roco.cc and from your local 
dealer or country representative.

36004 DR BR 80


